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SHENZHEN HUANAN XINHAI DRIVE MACHINE CO.,LTD. .

F8, BLDG A3, LONGGANG INNOVATIVE SOFTWARE PARK NO.31 BULAN ROAD, LILANG, SHENZHEN, 

CHINA(518112)

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : Plastic Modular Conveyor 

Belt (PE).

SGS Job No. : GZAFF1910019057S - GZ .

Manufacturer : . SHENZHEN HUANAN XINHAI DRIVE MACHINE CO.,LTD. .

Date of Sample Received : . 08 Oct 2019.

Testing Period : . 08 Oct 2019 - 25 Oct 2019 .

Test Requested : . Selected test(s) as requested by client. .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Result Summary : .

Test Requested. Conclusion.

FDA 21 CFR 177.1520–Maximum extractable fraction in n-Hexane .. PASS.

FDA 21 CFR 177.1520–Maximum soluble fraction in xylene . PASS.

FDA 21 CFR 177.1520–Density at 23°C . PASS.

. .Approved Signatory .

Amy Ye.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.



Test Report. No. CANAF1919479705  Date: 25 Oct 2019 . Page 2 of 3.

Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Material

(claimed by the client).

Description.

SN1. CAN19-194797.003 PE.White plastic.

FDA 21 CFR 177.1520–Maximum extractable fraction in n-Hexane.

Test Method : . With reference to US FDA 21 CFR 177.1520 d(3)(ii). .

Simulant Used. Time. Temperature. Max. Permissible 

Limit.

Result of 003 Comment.

n-Hexane.. 2hr(s).. 50℃.. 5.5%(w/w).. 0.5%(w/w).. PASS..

Notes :.

%w/w = percentage of weight by weight .

FDA 21 CFR 177.1520–Maximum soluble fraction in xylene.

Test Method : . With reference to US FDA 21 CFR 177.1520 d(4)(ii). .

MDLTest Item(s). Limit. Unit. 003.

Soluble fraction in Xylene . 11.3. %(w/w). 0.5 2.5

Comment. PASS

Notes :.

%w/w = percentage of weight by weight .

FDA 21 CFR 177.1520–Density at 23°C.

Test Method : . With reference to US FDA 21 CFR 177.1520 d(1). .

Test Item(s). Limit. 003.

Density at 23℃, g/ cm³ . 0.850 - 1.000. 0.942.

Comment. PASS.
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Sample photo: .

CANAF1919479705

CAN19-194797.003 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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